CITY OF YACHATS
LINCOLN COUNTY, OREGON

JUNE, 2001

PrROJECT NOo. O510.2

The Dyer Partnership
Engineers & Planners, Inc.

275 Market Avenue
Coos Bay, Oregon 97420
541/269-0732 o Fax 541/269-2044




CITY OF YACHATS
LINCOLN COUNTY, OREGON

JUNE 2001

Project No. 0510.02

The Dyer Partnership
Engineers & Planners, Inc.

275 Market Avenue
Coos Bay, Oregon 97420
(541)269-0732 Fax (541)269-2044

;_ dyerpart@harborside.com




City of Yachats

441 Hwy 101 N.
P O Box 345
Yachats, OR 97498

Mr. Bill Fujii ;
Water Resources Department ©wey 9 a 200
Commerce Building SENIE A
148 12" Street Salem, OR 97301-4172 I i -
Dear Bill, T

On June 14, 2001 our City Council received and accepted the Water Master Plan
[...]
source is Reedy Creek, located approximately two miles easterly of downtown and on the southerly
slopes of Green Mountain. Salmon Creek, the City’s secondary source, is located on the westerly slopes
of Green Mountain; its confluence with the Yachats River is approximately 250 feet easterly of the City
Limits. Although Reedy and Salmon Creeks have comparable flows, water is only taken from Salmon
Creek on a backup-or secondary basis when flows in Reedy Creek are not sufficient to supply the City’s
needs. According to City staff, water quality in Reedy Creek is considered superior to that of Salmon
Creek. This is, in part, due to the infiltration-type intake system that provides a significant amount of
pretreatment on the raw water. Due to the nature of the intake, a significant amount of prefiltration is
accomplished with the infiltration system thus resulting in high quality raw water.

Both Reedy and Salmon Creeks are perennial features, however, flows vary significantly based upon
rainfall and season. Both streams typically run high during the winter and very low during the drier
summer months. High winter flows bring with them turbidity, which results in more difficult water
treatment conditions. The low summer flows require careful monitoring of water availability from the
creeks and conservative use within the treatment plant as well as by the community.

The Dyer Partnership, Inc. 4-1



City of Yachats Section 4
Water Master Plan Existing Water System

Water Rights

All water in Oregon is publicly owned. Because of this public ownership, a water right is generally
required for anyone to use water regardless of whether the water originates from surface or underground
sources.

Oregon’s water laws are based on the principal of prior application. That is, if a person obtains a water
right on a particular source before someone else, that person would then posses a “senior” water right that
would permit them first use of the water during times of lower flows or droughts. A “junior” water right
is one that is obtained after other water rights for a particular source have been assigned. A water right
may be both “senior” to some and “junior” to others.

During periods of low water availability, a water right holder may use as much water as their water right
allows as long as the use is truly beneficial and all senior water rights are satisfied. This method of
resource appropriation governs all water used until the water is exhausted.

The City holds rights to obtain a total of 2.0 cfs of surface water from Reedy Creek. Additionally,
permits to remove water from Salmon Creek and the Yachats River have been obtained. The permits
grant the City a maximum of 2.0 cfs of surface water from Salmon Creek and a maximum of 2.0 cfs, but
not less than 1.0 cfs, from the Yachats River. The City also holds a water right for Cape Creek totaling
0.49 cfs. Table 4.1.1 summarizes all water rights held by the City for surface water sources.

Table 4.1.1 — Surface Water Rights Documentation Summar

Reedy Creek 22933 Certificate 2.0 cfs July 9, 1945
Salmon Creek 29018 Permit 1.0 cfs June 26, 1963
Salmon Creek 29018 Permit 1.0 cfs August 22, 1963
Yachats River 53471 Permit 2.0 cfs March 20, 1989
Cape Creek 14104 Certificate 0.49 cfs July 21, 1934

No additional water rights, for either surface or groundwater sources, are currently held by the City of
Yachats.

Instream Water Rights

Instream rights are protective water rights established to preserve minimum perennial streamflows in our
waterways. Like regular water rights, instream rights are issued with a priority date, a flow magnitude,
and a certificate number. Instream rights differ from normal water rights in that they commonly vary
from month to month and sometimes week to week throughout the year. For instance, the instream rights
for a stream in January may be 50 cfs, while in September the instream right requires 15 cfs in the same
stretch of water. The primary reason for the establishment of instream water rights has been for the
protection and preservation of salmon and other anadromous fish species.

An individual or community may hold water rights on bodies of water where instream rights have been
established. However, if the instream right priority date is senior to the individual or community right,
the instream right flow magnitude must be satisfied before the individual or community is able to remove
water from that source.

The Dyer Partnership, Inc. 4.2




City of Yachats Section 4
Water Master Plan Existing Water System

Instream rights have been established for the Yachats River in the vicinity of the City’s water right and
diversion points. The instream rights are senior to the City’s rights on the Yachats River and therefore
must by satisfied before the City may remove water from their diversion points. However, special
conditions outlined in the City’s water right state that the City may, for municipal use, remove up to 1 cfs
from the Yachats River even though the instream rights have not been satisfied.

Table 4.1.2 summarizes the instream rights that impact the City’s rights on the Yachats River. It should
be noted that the City’s rights are junior to two of the rights but senior to the third.

Table 4.1.2 — Instream Water Rights Documentation Summary — Yachats River (cfs)

“Loca Dec-. | “Jan |, Feb Apr 27 M. ' g
Beamer Creek to 15/ 70 70 65 65 65 65 40 30 20/ 15 15 59739 7-12-66
Mouth of River 50 15
Beamer Creek to 25/ 70 70 65 65 65 65 40 30 20 15 15 59608 3-26-74
Mouth of River 50
North Fork to 49.1 132 132 132 132 132 132 63 63/ 402 | 256 | 294 73160 3-25-91
Mouth of River 42

Note: Where two flow levels are shown, the first is for the first 2 weeks of the month, the second is for the second 2 weeks of the month.

Interconnections With Other Systems

The City of Yachats is in the process of developing a physical interconnection with the Southwest
Lincoln County Water District in the northernmost portion of the City distribution system. On a day-to-
day basis, a closed valve will keep the two water systems separate and distinct from one another.
However, if the need were to arise that one system was in need of treated water, and the other system had
a surplus, the valve can be opened and treated water could be provided.

The City of Yachats has entered into agreements with the Southwest Lincoln Water District, the City of
Waldport, the Seal Rock Water District, the City of Newport, and the City of Toledo to investigate the
viability of developing a regional water system. For additional discussions of the potential for regional
water systems in the area see Section 7.5.

4.2 Groundwater Sources - Wells

No groundwater sources are presently utilized by the Yachats water system. Although a hydrologic study
of the area has not been performed, information regarding the yield of existing wells within several miles
of the City indicates that groundwater is not a viable source for meeting the City’s water needs. Also,
WRD has stated that few if any additional groundwater is available for appropriation. This is especially
true when considering the volume of water required for a municipal water supply.

Geology in the area is dominated by Tertiary age basalt, which is relatively impervious to water. Most of
the area’s precipitation is accounted for in surface runoff and no significant aquifers have been identified.

4.3 Raw Water Intakes and Transmission Line

Intakes

The City has a raw water intake situated within the streambed of Reedy Creek approximately one-half
mile upstream from the Yachats River. The original intake and impoundment structure was constructed

The Dyer Partnership, Inc. 4-3



City of Yachats Section 4
Water Master Plan Existing Water System

in the 1940’s. In 1998, a landslide caused, at least in part, by intense rainfall destroyed the original
intake, diversion, and impoundment structure. A new intake was constructed at the site though the
impoundment itself was not restored.

The new intake, which can be referred to as an infiltration header, consists of an interconnected network
of perforated eight-inch galvanized pipe. The header lies beneath several layers of gravel and geotextile
fabric, which serve as a pre-filter for the water. The capacity of the infiltration header is not precisely
known, although it is estimated to be in excess of 700 gpm (1.56 cfs).

The City’s secondary source intake is located on Salmon Creek behind an impoundment structure
approximately 100 yards north of the water treatment plant. The intake at this location consists of a
single Johnson-type screen with a six-inch diameter outlet line; water entering the intake flows by gravity
into the treatment plant and a pump located within the water treatment plant lifts water into the clarifier.
Based upon flow records and design capacity data, this intake is capable of approximately 420 gpm (0.94
cfs).

Raw Water Transmission

The raw water transmission line from the Reedy Creek intake consists of six-inch diameter asbestos
cement (AC) pipe from the point of diversion, along the access road to a prechlorination station adjacent
to the Yachats River County Road. An eight-inch HDPE pipeline connects the prechlorination station to
the water treatment plant. Total length of the transmission line is on the order of 8,400 feet.

The HDPE transmission line, installed in September 1997 in an effort to reduce raw water losses, is
expected to be in good condition based on its age and material properties; a six-inch diameter AC raw
water pipeline was replaced during the installation. Approximately 1500 lineal feet of six-inch AC raw
waterline still are in use today on the Reedy Creek transmission line.

The raw water transmission line from the Salmon Creek intake consists of approximately 400 feet of six-
inch diameter pipe. The water flows by gravity to the water treatment plant where pumps lift the raw
water into the clarifier.

The City maintains and monitors a meter near the diversion on Reedy Creek. Additional meters are used
to measure diverted water near the plant for flows from Reedy Creek and Salmon Creek separately.

Raw Water Storage

In 2000, the City constructed a 500,000 gallon, steel raw water reservoir adjacent to the water treatment
plant. The storage tank was constructed in an effort to provide the City with increased operational
flexibility. Previously, low summertime flow required the plant to run at lower operating rates due to the
low raw water flows. Today, the plant can draw water from the raw water tank, operate at consistent
rates, and fill the treated water reservoirs more efficiently. During off-hours, the raw water tank fills with
flows from Reedy Creek.

The inclusion of this new system component has given the City valuable “breathing room” in terms of
raw water availability. With the loss of the Reedy Creek impoundment, the tank provides valuable flow
attenuation especially during the low summertime streamflow season.

If the City is able to solve their water supply problems, the raw water storage tank could be converted into
a treated water storage tank by installing a cover and some simple piping changes.

The Dyer Partnership, Inc. 4-4




City of Yachats Section 4
Water Master Plan Existing Water System

4.4 Water Treatment Facility

The City of Yachats completed construction of its water treatment and filtration plant in 1992 and has a
total treatment capacity of 0.5 MGD (350 gpm). The water treatment plant is a custom plant and includes
a multi-media filtration system and makes use of the following processes:

e Prechlorination

e Chemical Coagulation and Polymer Addition
¢ Up-Flow Contact Clarification

e Multi-Media Filtration

e Disinfection (Post Chlorination)

e Serpentine Contact Basin Clearwell

The use of rapid sand filtration, such as the plant employs, is considered desirable for treating highly
‘turbid water, as occurs in the source streams during the rainy season. More frequent backwashing of
filters may be required when turbidity levels are elevated. Because of decreased water demand during the
winter rainy season and the abundance of source water, more frequent backwashing of filters does not
have a noticeably negative impact on the raw water supplies and the environment in general.

The Salmon Creek water treatment plant incorporates state of the art flow control and monitoring
systems. Flow records are automatically graphed and reduced to daily consumption; monthly reports are
forwarded to the Oregon Health Division in compliance with OAR Chapter 333. In addition, daily
rainfall records at the plant are kept. All customers connected to the municipal water system are metered
and monthly billing is based upon usage.

The water treatment plant has been relatively free from malfunction thus far in its service life and has
been adequately maintained. It continues to produce quality potable water for the water service population
of Yachats.

The treatment plant can be upgraded to a 1.0 MGD plant with relative ease by upsizing the treated water
pumps and increasing the run-time of the plant as a whole. The clarifier and filters were sized to operate

at a maximum capacity of 1.0 MGD.

The location of the water treatment facility is shown in Figure 4.4.1.

The Dyer Partnership, Inc. 4-5



WPallo\C\0 1 Active\0510.02\dwoltiff base.dwg 04/26/2001 11:21:20 AMPDT

SMELT S' NDS
STATE IAYSIDE 5

~ Y. CH T
STATE P}LRK

¥ LCHATS OC Al KOAD

g
v -
| [ -
[
- [ 1,
2
- D

PLAN SCALE .

33 i 2%

i

AT WAYSKJL'

12‘_ * Q‘% z:
’ “* b ‘E
¥ S S
W A
&) -
o d
- r— —"l -
L
i
A L
e :
!f -
e e =
l‘ R o .

AN

e

i
. i
ot e S
. 3 .

N
=

THE DYER PARTNERSHIP
ENGINEERS & PLANNERS, INC.

CITY OF YACHATS
WATER MASTER PLAN

FIGURE NO.

DATE: JUNE, 2001

PROJECT NO.: 0510.02

TREATMENT PLANT LOCATION

4.4.1




City of Yachats o Section 4
Water Master Plan Existing Water System

The City of Yachats Water Treatment Plant

Disinfection Equipment

Originally, the City of Yachats disinfected unfiltered water by injecting gaseous chlorine (Cl,) at one of
its two chlorinating facilities, located adjacent to Salmon and Reedy Creeks. By carefully monitoring
water turbidities and, when necessary, allowing sediment to settle out in their sedimentation basin prior to
chlorinating, the City was able to meet water quality standards by these processes alone.

In 1992, spurred by stricter water quality requirements and difficulties in meeting the previous
requirements, the City constructed its present water treatment plant. Disinfection of the water is now
accomplished in a two-step process within the water treatment plant by injecting chlorine gas both before
flocculation and within the clear well.

Recently, issues concerning safety and risk management have arisen concerning gas chlorine systems.
Many communities are choosing to replace their gas chlorine systems with alternative disinfection
systems. See Section 9 for a discussion of alternative disinfection systems.

In addition to the water treatment plant, the City still maintains its Reedy Creek chlorinating facility.
When high winter flows cause increased levels of contaminants in the source water, pre-chlorination is
performed at the Reedy Creek facility.

The Dyer Partnership, Inc. 4-7



City of Yachats Section 4

Water Master Plan Existing Water System
.7 |
~ . —
- e T Y

B

- !
-
T Sy

j"'l

The City of Yachats Treatment Plant Equipment

The OAR rules governing water treatment requires that treatment be sufficient to achieve at least 99.9
percent (3-log) inactivation and/or removal of Giardia lamblia cysts and at least 99.99 percent (4-log)
inactivation and/or removal of viruses as determined by OHD. The filtration plant process is assumed to
provide a portion of the removal and disinfection must provide the remainder. The residual concentration
in the water entering the distribution system also cannot be less than 0.2 mg/L for more than four hours.
Inactivation ratio is determined based on "CT" which is the residual concentration (C) in mg/L times the